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BB WUXI JUBANG AUXILIARIES CO., LTD

Test Report
Chlorinated
Product Name CAS No. 63231-66-3
Polyethylene
Type CPE 135A HS Code 3901909000
Test basis HG/T2704-2002
Test items Index Test result Assessment
Chlorine content 35+2% 35.8 Pass
Sieve residue (0.9mm) <2.0% 0.3 Pass
Impurity particle <60pcs/100g 12 Pass
Thermal decomposition
>165C 185 Pass
temperature
Apparent density >0.46/ml 0.5 Pass
Shore hardness <65 (A) 56 Pass
Tensile strength >22MPa 25.8MPa Pass
Elongation at break >530% 698 Pass
100% tensile stress <2.0 1.0 Pass




